
PROTECH
Medical

1

5

2

3

4

9

10

7

8

6

1 1/4" WASHER

1/4"-20 ACORN NUT

1/4"-20 1 1/2" BOLTS

3/8" NYLOCK NUT

ALLEN WRENCH

ASSEMBLY INSTRUCTIONS

1. ATTACH HANDLE (ITEM 1) TO CHANNELS (ITEM 2) WITH 1/4"-20 ACORN NUT
    AND WASHER AND TIGHTEN WITH 7/16" WRENCH.
2. SLIP PANEL (ITEM 3) INTO CHANNELS (ITEM 2), WITH HOLES CLOSEST TO BOTTOM.
3. SLIP TRIANGLE LEGS (ITEM 4) OVER CHANNELS (ITEM 2) WITH SLOTTED HOLE
    ON THE SAME SIDE AS HANDLE (ITEM 1).
4. ALIGN HOLES AND INSERT (4) 1/4"-20 X 1 1/2" BOLTS WITH WASHERS
    THROUGH TRIANGLE LEGS (ITEM 4) WITH 1/4" ACORN NUTS AND WASHERS "HAND TIGHT".
5. ATTACH ALL (4) CASTER WHEELS (ITEM 6) WITH 3/8" NYLOCK NUTS AND TIGHTEN.
6. SLIDE LEADED ACRYLIC PANEL (ITEM 5) INTO CHANNELS (ITEM 2) AND DOWN ONTO
    PANEL (ITEM 3).
7. GRASP CHANNELS (ITEM 2) AT BOTH SIDES OF PANEL (ITEM 3) AND COMPRESS UNIT BY
    SQUEEZING INWARD TO PANEL (ITEM 3). NOW TIGHTEN 1/4"-20 AND 1 1/2" BOLTS
    AND ACORN NUTS USING ALLEN WRENCH AND 7/16" WRENCH.
    YOUR UNIT IS NOW READY FOR USE. 

7/16" WRENCH

12 1 7/16" WRENCH

11 1 ALLEN WRENCH

10 10 1 1/4" WASHERS

9 6 1/4"-20 ACORN NUTS

8 4 3/8" NYLOCK NUTS

7 4 1/4"-20 1 1/2" BOLTS

6 4 CASTER WHEELS

5 1 LEADED ACRYLIC PANEL

4 2 TRIANGLE LEGS

3 1 PANEL

2 2 CHANNEL

1 1 HANDLE

ITEM NO. QTY. PART

PARTS LIST

1

5

2

3

4

9

10

7

8

6

1 1/4" WASHER

1/4"-20 ACORN NUT

1/4"-20 1 1/2" BOLTS

3/8" NYLOCK NUT

ALLEN WRENCH

ASSEMBLY INSTRUCTIONS

1. ATTACH HANDLE (ITEM 1) TO CHANNELS (ITEM 2) WITH 1/4"-20 ACORN NUT
    AND WASHER AND TIGHTEN WITH 7/16" WRENCH.
2. SLIP PANEL (ITEM 3) INTO CHANNELS (ITEM 2), WITH HOLES CLOSEST TO BOTTOM.
3. SLIP TRIANGLE LEGS (ITEM 4) OVER CHANNELS (ITEM 2) WITH SLOTTED HOLE
    ON THE SAME SIDE AS HANDLE (ITEM 1).
4. ALIGN HOLES AND INSERT (4) 1/4"-20 X 1 1/2" BOLTS WITH WASHERS
    THROUGH TRIANGLE LEGS (ITEM 4) WITH 1/4" ACORN NUTS AND WASHERS "HAND TIGHT".
5. ATTACH ALL (4) CASTER WHEELS (ITEM 6) WITH 3/8" NYLOCK NUTS AND TIGHTEN.
6. SLIDE LEADED ACRYLIC PANEL (ITEM 5) INTO CHANNELS (ITEM 2) AND DOWN ONTO
    PANEL (ITEM 3).
7. GRASP CHANNELS (ITEM 2) AT BOTH SIDES OF PANEL (ITEM 3) AND COMPRESS UNIT BY
    SQUEEZING INWARD TO PANEL (ITEM 3). NOW TIGHTEN 1/4"-20 AND 1 1/2" BOLTS
    AND ACORN NUTS USING ALLEN WRENCH AND 7/16" WRENCH.
    YOUR UNIT IS NOW READY FOR USE. 

7/16" WRENCH

12 1 7/16" WRENCH

11 1 ALLEN WRENCH

10 10 1 1/4" WASHERS

9 6 1/4"-20 ACORN NUTS

8 4 3/8" NYLOCK NUTS

7 4 1/4"-20 1 1/2" BOLTS

6 4 CASTER WHEELS

5 1 LEADED ACRYLIC PANEL

4 2 TRIANGLE LEGS

3 1 PANEL

2 2 CHANNEL

1 1 HANDLE

ITEM NO. QTY. PART

PARTS LIST

1.   Attach handle (item 1) to channels (item 2) with 1/4” - 20 acorn nut and washer and tighten with 7/16” wrench.

2.   Slip panel (item 3) into channels (item 2), holes closest to bottom.

3.   Slip triangle legs (item 4) over channels (item 2) with slotted hole on the same side as handle (item 1).

4.   Align holes and insert (4) 1/4” - 20 x 1.5” bolts and washers through triangle legs (item 4) with 1/4” acorn nuts and 
       washers “hand tight.”

5.   Attach all (4) caster wheels (item 6) with 3/8” nylock nuts and tighten.

6.   Slide leaded acylic panel (item 5) into channels (item 2) and down onto panel (item 3).

7.   Grasp channels (item 2) at both sides of panel (item 3) and compress unit by squeezing inward to panel (item 3). 
       Now tighten 1/4” - 20 and 1.5” bolts and acorn nuts using allen wrench and 7/16” wrench. Your unit is now ready for use.

Protech Medical Assembly Instructions - Full Mobile Barrier (MB-FULL) 5.25.2021

ASSEMBLY INSTRUCTIONS
FULL MOBILE BARRIER (MB-FULL)

ITEM #

1

2

3

4

5

6

7

8

9

10

11

12

QTY.

1

2

1

2

1

4

4

4

6

10

1

1

PARTS LIST

Handle

Channel

Panel

Triangle Legs

Leaded Acrylic Panel

Caster Wheels

1/4”-20  1.5” Bolts

3/8” Nylock Nuts

1/4”-20 Acorn Nuts

1.25” Washers

Allen Wrench

7/16” Wrench


